103 104




Spare parts list for RPST6172

Pos no |Reference no CN Description English name QTY
1 |8SFDDO08-16D  [4h/S Ak = HIEFEM8x14 Hex Washer Screw Gb/T5783-1986 6
2  18145-765001 Tl R Bearing Housing 2
3 8210-765001 YRRl K Plastic Bearing 2
4 8101-765106 W HRE— Auger Spacer 2 4
5 |8334-765001 S AR Auger Spacer Shaft Sleeve 8
6 303180424 | At i & New Right Auger Welding 2
7 8101-765105 W HEE— Auger Spacer 1 6
8 B R g Grease Plug ®19x®32x7 2
9 303090031 | £ lw#e4d Right Worm Gear Case 1
10 |303020142 07 kMg Square Head Bolt M8X10 2
11 303090033 |4 Worm Gear 1
12 - [ #: GB/T1099-1979 Woodruff Key 5x7.5x19 1
13 |8334-765008 R 5 h & Worm Gear Shaft Sleeve 2
14  |8208-765002 o 0 A 2 ) B Flat Washer 1
15 303090032 | £kt 6 Left Worm Gear Case 1
16 |8SFDDO06-18D  |#h/S ik == iEAEM6x18 Hex Washer Screw Gb/T5783-1986 6
17 |8081-765502 600 1 2.l 600 New Auger Spacer Shaft 1
18 |BC-122808-ST  [6001Zi# 7Bkl #&12x28%8 6001Z Ball Bearing Gb/T276-1994 1
19 |BC-203709-ST  [6904Zy% 4 Ek#li & 20x37x9 69047 Ball Bearing Gb/T276-1994 1
20 [8202-765003 e AR 25 B Worm Gear Case Washer 1
21 BK-203510-ST 51104%E %l & 20x35%10 51104 Thrust Bearing Gb/T 301-1995 1
22 B AR5 1) P Grease Plug ©®20xd35x7 1
23 303160204 [#wFT Worm 1
24 303160355 | %44 Shear Pin 4
25 [8NG-06D BitaiEfE GRS M6 Nylon Lock Nut Gb/T6182-2000 4
26 303180425 |37 /o i e )85 New Left Auger Welding 2
27 |8PB06-35B H M R A #5 GB/T879.1-2000 Elastic Cylindrical Pin 6x35 2
28 |2408-7651C01 |DB7651KH R4 Db7651 Impeller Welding 1
29 [8SLJD08-18D (5] 3k 77 S GB/T12-1988 Cup Head Square Bolt M8x16 3
30 [8231-765003 24~ 5T i 24"Snowplow Plate 1
31 |8NG-08D v 22 T Y IR REMB Nut With Tooth Gb/T6182-2000 3
32 |8006-765001 245 KL RIS 24" Housing Welding 1
33 |8SLJD08-18D : [5] 3k 77 S GB/T12-1988 Cup Head Square Bolt M8x18 4
34 |8341-765001 i Skid Shoe 2
35 |[8NG-08D LT B A BR REM8 Lock Nut Gb/T6182-2000 4
36 302040011 |Dnihs (i) V-Belt 1
37 302040026 ]ﬁ*ﬁ%5M%f<750ﬁl5mm SynChronOUS Belt Jb/T7512.1-1994 1
38 |[2050-7659C03 DB7659CH X B B4 Db7659C New Impeller Positioning Bushing 1




39 |BH-204731-STO1 (UC2044ERTH #li & 20x47x31 Uc204 Ball Bearing Gb/T7810-1995 1
40 |8186-765001 Iz AR Bearing Platen 1
41 [8NG-08D V5 22 1H B A R REMB Lock Nut Gb/T6182-2000 3
42 |8122-765003 DB7650 Kk =i $£HT250 Db7650 Auger Pulley 1
43 “F4#GB/T1096-2003 Flat Key C6X18 1
44  |8WF-08D P2 GB/T96.1-1985 Flat Washer ®8x®28x3 1
45 |8SFDDO08-25D  [4MSAIE#GB/T5783-1986 Hex Washer Screw M8x25 1
46 [2004-710802 71089 IR RS 7108 Gear Shifting Fork 1
47 |8SFDDO06-10D |y 1Hi b/ I8 HM6x10 Hex Washer Screw Gb/T5783-1986 2
48 |8186-765002 BEEAE AP RS Clutch Operation Poel Platen Welding 1
49 [8292-765011 TR E Guide Plate 1
50 |8SFDDO06-20D  [vh=£[HIAM/S A IRFEMEx12 Hex Washer Screw Gb/T5783-1986 2
51 |8NG-08D BbniERE (YA S) M6 Nylon Lock Nut Gb/T6182-2000 1
52 |8121-765005 DB76505: |14 Db7650 Guide Pulley 1
53 [8206-765004 T FCIRET Guide Wheel Screw 1
54 |8NG-08D L L THIB A WR REM8 Lock Nut Gh/T6182-2000 6
55 |8144-765501 AN WAL IR S Case Welding 1
56 AR Screw M8X20 1
57 PR Flat Washer ®8x®28x3 1
58 155, 5% m) A 5 R sk 15" Snow Wheel Assembly 1
59 |2049-710301 HmieioN T E Six Square Sleeve Of Wheel Shaft 2
60 |2123-710301 AN Big Gear Wheel 1
61 202190001 FEETH P H A Differential Gear System Assembly 1
62 Biba g RE RS Lock Nut M6 4
63 |8186-765004 DB7650H &5 FE fr AR Db7650 Chute Press Plate 4
64 |8SJA06-25D AR S B M6X%25mm Cross Recessed Countersunk Head Bolt 4
65 |2120-710304 K )y I 5 High Horse Power Left Differential Shaft 1
66 155~ 5% ) Ao 5 iR sk 15" Snow Wheel Assembly 1
67 |[8281-765501 WA E Latch Assembly 1
68 [8183-765503 DB7655 A JEii Db7655 Large Plate 1
69 |8SFDD06-12D ARSIV ST = A Sk e Screw Gb/T6564-2000/M6x12 6
70 303200012 T Hi ko Down Auger Cable Assembly 2
71 303200061 | L4352k ik Up Auger Cable Assembly 1
72 [303200064A T RS AN 7 28 1 Left Shift Cabel Assembly 1
73 [8370-710310 A RS 2R R Right Shift Cabel Assembly 1
74 303070142 %kHx Adjustable Plate 2
75 (303200060 177 Ehi gk B Up Drive Cable Assembly 1
76 H7S T THNEFE M8 X 20 Hex Washer Screw Gb/T5783-1986 4
77 [8NG-8D i )5 @ i REGB/T6182-2000 Thickening Common Screw M8 4
78 M8Jie £H M8 Knob 4
79 |8WT-08D [NFGB/T860-1987 Cupped Washer ®8xd22x2 4
80 [2043-710301 THF Down Handrail 1




81 |[303020140 TRUZE R T-Head Boltm8x50 4
82 |2004-710301 HRFAMES Upper Handrail Assembly Welding 1
83 |[8WF-08D P GB/T96.1-1985 Flat Washer ®8x®18x2 4
84 |8SFDD08-45D AN FA B GB/T5783-1986 Hex Washer Screw M8x45 4
85 |2004-710303 HXUHBALIE & Right Feet Trigger Welding 1
86 8SFDDO05-40D AN FA B GB/T5783-1986 Hex Washer Screw M5x40 4
87 (203020637 88 Self Locking Seat 2
88 [GB/T819.1-2000 |-=7fH#k L2 FEMAx14 Cross Recessed Countersunk Head Bolt 2
89 [2158-710301 Sy Self-Locking Block Cam 1
90 303010092 + AL 5 MR %] ST4.2x10 Cross Recessed Countersunk Head Tapping Screws 1
91 |2323-710301 B e Self-Locking Spring Sheet 1
92 |8NG-05D T iEIE R GB/T6182-2000 Common Screw M5 1
93 |8WS-05D P GB/T5287-1985 Flat Washer ®5X¢p18X1.5 1
94 |8SJA05-25D + Al AL L2 # GB/T818-2000 Cross Recessed Countersunk Head Bolt M5x25 1
95 [8NG-8D V525 T B A MR R GB/T6182-2000 Lock Nut M8 2
96 |2004-710302 Fe UHRALIE & Left Feet Trigger Welding 1
97 [2120-710301 P LE Trigger Shaft 1
98 |8NG-5D BikatgEaE (B sk ) GB/T6182-2000 Nylon Lock Nut M5 4
99 (303010092 ARk H BURAT ST4.2x10 Cross Recessed Countersunk Head Tapping Screws 4
100 |8430-780001 P A Heated Handle 2
101 |8SFDDO08-16D |4}/ B GB/T5783-1986 Hex Washer Screw M8x16 4
102 |[303010092 + AL 5 BUR%] ST4.2x10 Cross Recessed Countersunk Head Tapping Screws 6
103 |8WF-04D T4 FrGB/T97.1-1985 Flat Washer ®4.3x®12x1 6
104 |[2050-710301 fEE= Spacer Sleeve 6
105 |2281-710302 =R Gear Bracket 1
106 [2190-710301 DB710317 & 2k 4 il % Walking Control Panel 2
107 ]2014-710301 PAA R Gear Trigger 2
108 |[2005-700401 PR FHL Operation Handle 2
109 [8NG-8D LT B A BR REM8 Lock Nut Gh/T6182-2000 4
110 |8342-765701 i3 Pul-Out Spring 2
111 |[8NG-8D A P AR EEMS Lock Nut Gb/T6182-2000 2
112 |8SFDD08-55D AN FA B GB/T5783-1986 Hex Washer Screw M8x55 2
113 |[2281-710301 HE 528 Chute Bracket 1
114 1203020380 DB765714# Db7657 Dental Pad 1
115 |[8NG-8D B fa iR £ GB/T6182-2000 Lock Nut M8 4
116 |8WT-08D [N1#GB/T860-1987 Cupped Washer ®8xp22x2 4
117 |2220-710301 ERAE AR Operation Panel 1
118 |301100037 RETEFE R (T FEK) Boat Switch (Light Switch) 2
119 |8SJA05-20D A Ak BUR4T GB/T818-2000 Cross Recessed Countersunk Head Tapping Screws 6X20 2
120 |[8WS-05D P2 GB/T5287-1985 Flat Washer ®6X¢p16X2 2
121 |2435-710301 LEDIBH T Led Light 1
122 [8413-710302 DB7103i%E#:2k Db7103 Connection Line 1
123 |8413-710301 DB7103& 28 Db7103 Connection Line 4




124 208CC kBl 208Cc Engine 1
125 P GB/T97.1-1985 Flat Washer ®8x®18x2 4
126 |[8WS-08D A E 8 Washer Gb/T93-1987 4
127 |8NG-08D [ A W2 BEM8 Lock Nut Gb/T6182-2000 4
128 |2142-765501A DB765512 4] Db7655 Screw 1
129 |8WO0-081505D |iNTEHEEIGB/T97.1-1985 Serrated Washer ®8X15X0.5 1
130 |[8343-765006 & ic=lax Belt Keeper 1
131 |8WF-08D P2 GB/T96.1-1985 Flat Washer ®8x®18x2 2
132 |8SFDD06-20D |ik==[HIAMS f 18 #:GB/T5783-1986 Hex Washer Screw M8x30 1
133 |8SFDD08-45D  |#h/S Ak = HiiEH:GB/T5783-1986 Hex Washer Screw M8x30 1
134 (8WF-08D “F- 3 FrGB/T96.1-1985 Flat Washer ®8x®28x3 1
135 18122-765002 INEAES Small Pulley 1
136 F-4#GB/T1095-2003 Flat Key 1
137 |[8122-765001 INEE T Small Synchronous Pulley 1
138 ([8334-765009 & Bushing 1
139 |8SLJD08-40D 2[5 3k 5 i AE GB/T12-1988 Half-Round Head Square Neck Bolt M8x40 1
140 |8063-765001 NGRS Small Tensioning Wheel Sleeve 1
141 |2150-861102 DB86115k KH 4 & Db8611 Tensioning Wheel Assembly 1
142 |8NG-08D VA PR R BEM8 Lock Nut Gb/T6182-2000 1
143 |8SFDD06-20D |7k~ 7k ff i FM8x30 Hex Washer Screw Gb/T5783-1986 1
144 |8WF-08D “F- 3 FrGB/T96.1-1985 Flat Washer ®8x®28x3 1
145 |[8181-765003 sNR B AR Small Tensioning Plate 1
51 |8342-765003 NGRS Small Tensioning Plate Spring 1
147 |8063-765013 A Y TARES Small Tensioning Plate Spacer 1
148 |8343-765007 Pk SCEEAT Pull Cable Support Rod 1
149 |[8CC-35B T4 EIGB/T894.1-1986 Retaining Ring For Shaft ®35 1
150 ([8331-765002 WX P& Fork Riveting 1
151 |[8334-765502 A INHE Square Cover 1
152 [8NG-06D A 7S FH 2 T B R 2R BEMG Hex Washer Lock Nut Gb/T6182-2000 6
153 302100001 | B4 ks Bl Friction Disc Rubber Ring 1
154 |[8024-765008 FEPEES Sy Friction Keep Plate 2
155 [8SFDD06-12D AN FR VL TR AEMGEXx 12 Hex Washer Screw Gh/T5783-1986 6
156 |8206-765004 S IRET Guide Wheel Screw 1
157 |[8121-765005 DB76505 [4]% Db7650Guide Pulley 1
158 18292-755101 SR (—) Guide Pulley Plate 1 1
159 [8NG-06D BfaBELE (BBJRSk) M6 Nylon Lock Nut Gb/T6182-2000 1
160 |[8SFDDO06-12D |7k 4k f i AEM6x12 Hex Washer Screw Gb/T5783-1986 6
161 |203020362A e XA A Fork Turntable Assembly 1
162 |[8PA25-30D JF O442.5%30 Cotter Gb/T91-2000 1
163 |8186-765005 iTER 4 48 Drive Cable Holder 1
164 |8292-765004 SR () Guide Pulley Plate 2 1
165 |8SFDD10-20D A7S TS THNEFEM10%20 Hex Washer Screw Gb/T5783-1986 1




166 6203Z N7 1L Bh kR A 3R & 17x40x10  |6203Znball Bearing Gb/T 276-1994 2
167 3031604458 L WAL Wheel Style 6 Squre Shaft 1
168 |8WF-10D 3 GB/T97.1-1985 Flat Washer ®10x®22x2 1
169 |8NG-10D i FARZEREM 10 Lock Nut Gb/T6182-2000 1
170 |8PA18-25D JF45GB/T91-2000 Cotter 1.8x25 2
171 [2004-7103PA01 |DB7103PAfTE S 454 Db7103Pa Drive Holder Welding 1
172 |8WF-10D P34 GB/T96.1-1985 Flat Washer ®10x®22x2 2
173 |8342-7650010 TS HF 3 (—) Drive Holder Spring 1 2
174 |(8292-765006A JEE YR Sl AL Friction Wheel Bracket 1
175 |8342-7650011 TR () Drive Holder Spring 2 1
176 |8NG-10D 24 7 W8 £ GB/T6170-2000 Nuts - Fine Pitch Thread M10X1 1
177 |8WS-10D A E GB/T93-1987 Washer ®10 1
178 |8WF-10D 3 GB/T97.1-1985 Flat Washer ®10x®20x2 1
179 |8063-765008 PR S IRt A Friction Disc Bracket Shaft Bushing 1
180 |8WF-06D P34 GB/T96.1-1985 Flat Washer ®6x®16x1.5 1
181 |[8SFDDO06-12D |4 /SAvEZHIEAEM6x12 Hex Washer Screw Gb/T5783-1986 1
182 |[8122-765005 KIEIEH Synchronous Pulley Shaft 1
183 1303090030A DB7650% Pl Wheel Ring 1
184 |8SEADO06-10D |4t kit GB/T819.2-1997 Cross Recessed Countersunk Head Bolt M6x10 6
185 |[8086-765003 K IG5 58 T Synchronous Pulley Shaft 1
186 |[BC-174012-ST  [6203zi%4 Bk 7 GB/T 276-1994 6203Z Deep Groove Ball Bearings 6203 2
187 |8NG-08D ST Fa L THIBAAE REGB/T6182-2000  |Hex Washer Lock Nut M8 1
188 |[2150-861102 DB8611sk K H G Db8611 Tensioning Wheel Assembly 1
189 |[8063-765001 Nk B R Small Tensioning Plate Bushing 1
190 |8181-765001 Kk AR Big Tensioning Plate 1
191 |8SLJD08-40D 2[5 3k 5 i AE GB/T12-1988 Half-Round Head Square Neck Bolt M8x40 1
192 |8NG-10D [ FAIZEREGB/T6182-2000 Lock Nut M10 1
193 |8202-765008 (L3I YA Dish Gasket 1
194 |8342-765001 N Y TEA Large Tension Spring 1
195 |[8206-765001 Kk Bt At = Big Tensioning Plate Bushing 1
196 |[8NG-06D A1 7S FH T 2 T B R R BEMB Hex Washer Lock Nut Gb/T6182-2000 2
197 18321-765002 LR Snow Shovel Rack 2
198 |8141-765001 HENE S Plastic Snow Shovel 1
199 |8SFDDO06-12D + AR L2 K GB/T5783-1986 Cross Recessed Countersunk Head Bolt M6x12 2
200 |8024-765003 A Safety Cover 1
201 |8SFDDO06-12D SIS AAE T = L2 M6x 12 Hex Washer Screw Gb/T6564-2000 2
202 |8CC-10B HhH 146 GB/T894.1-1986 Retaining Ring For Shaft ®10 1
203 |8063-765011 AT Rocker Handle 1
204 |8WF-10D P P10xD20%2 Flat Washer Gb/T97.1-1985 2
205 |8087-765008A ZIEAT Z-Rocker 1
206 |8204-765004 PEAF %1 P8 Rocker Rubber Ring 1
207 |8087-765005 AT A Rocker Support Rod 1




208 |8NG-08D T E MR REMS Common Screw Gh/T6182-2000 5
209 ([8WT-08D [N1#GB/T860-1987 Cupped Washer ®8x®22x2 2
210 |8NG-08D BbniERE (YA S) M8 Nylon Lock Nut Gb/T6170-2000 1
211 |[8SEADO05-15D + Al S 24 GB/T819.2-1997 Cross Recessed Countersunk Head Tapping Screwsm5x15 2
212 |8087-765009A HE DEATIES Chute Rocker Welding 1
213 |[8PA1.8-25D JFIO4H 1.8x16 Cotter Gb/T91-2000 1
214 [8SFDDO08-18D |k~ 4h/N fAIEAEM8x18 Hex Washer Screw Gb/T5783-1986 1
215 |8SLJD08-18D 2[5 3k 5 i Ae GB/T12-1988 Half-Round Head Square Neck Bolt M8x18 1
216 |[8331-765003 AT E Rocker Bushing 1
217 |8WF-08D 85 GB/T97.1-1985 Flat Washer ©8x(p18x2 1
218 |8292-765008 PEAF S 28 Rocker Bracket 1
219 |[8NG-08D VAL TP A IR M8 Lock Nut Gh/T6182-2000 2
220 |8SJAB5-16B AR Sk B KB 4T ST5%x14 Screw Gb/T9074.18-1988 6
221 |[8186-765004 H 3 TUE AR Chute Press Plate 3
222 |8301-765003 3 D A e A Chute Location Block 1
223 |[8101-765003 W EE New Chute 1
224 |8101-765004 AN E Small Chute 1
225 |8SFDDO06-16D H7S FA B GB/T5783-1986 Hex Washer Screw M6x16 1
226 [8SLJD08-20D : [5] 3k 77 S GB/T12-1988 Half-Round Head Square Neck Boltm8x20 1
227 |8141-765006 BR8N R Down Supporting Plate 1
228 [8141-765007 HR AR SRR S Down Supporting Plate Welding 1
229 |[8NG-08D AL TP A IR REM8 Lock Nut Gh/T6170-2000 1
230 |8NG-06D VA PR R BEME Lock Nut Gb/T6182-2000 1
231 |8343-765005 55 ST Pul-Out Spring Guide Rod 1
232 1303200006A AR IR T R 2R Plastic Chute Cable 1
233 |8342-765010 P 2R I 5 Pul-Out Spring 1
234 |8NG-06D BitAERE (PR Nylon Lock Nut Gb/T6170-2000/M6 1
235 |8WF-06D 3 GB/T97.1-1985 Flat Washer ®6x®12x1.5 1
236 |8SLJD08-20D 2[5 3k 5 #iEAe GB/T12-1988 Half-Round Head Square Neck Boltm8x20 1
237 |8WF-08D P34 GB/T97.1-1985 Flat Washer ®8x®18x2 2
238 |8NG-08D Bitaig Rt CGERSL) M8 Nylon Lock Nut Gb/T6170-2000 1
239 |8204-711001 A BRRE  PE Safety Bracket Rubber Ring 2
240 |8292-711005 G Safety Bracket ©5.2 1
241 306010034 =i Fastener ®5 2
242 |8SFDDO06-25D H7S T THNEFE M6 %25 Hex Washer Screw Gb/T5783-1986 1
243 |8NG-06D BibniERE (YA S) M6 Nylon Lock Nut Gb/T6170-2000 1
244 303071223 (W= T) Drift Cutter Kit 2
245 [8NG-8D JnJE A% E B8 R GB/T6182-2000 Thickening Common Nutm8 2
246 M8JiE4ll M8 Knob 2
247 [8SFDDO08-16D |/ Nk 2 i GB/T5783-1986 Hex Washer Screw M8x16 2




SN210AE(1TYUQS21A) Part lllusirations




SN210AEZ 3

FS [ RiE WL R EXH HE
1 100011264-0003 GB5789422M6x16(=% [ 4§) Bolt, M6x16 5
2 100056645 168FARLL % (BTER_MN i _ & BrFRIE ) Valve Cover 1
3 100002837 168FAK S5 (98xp12x80) Breather Hose 1
4 100010181 GB200#L 3k i % H (L BIRE B #7) Gasket, Valve Cover 1
5 100004423 170-SHIEE A& (R 1R 128 IR Rocker Arm Assembly 2
6 100004469 168FAREFE Ji Rocker Arm Base 1
7 100004588 168FAHES 171 1E Valve Adjust Cap, Exhaust 1
8 100004585 168FAHES ] L5 i Valve Spring Seat 1
9 100004580 168F A | ] 335 Jik Valve Spring Seat 1
10  |100004564 168FAS ] #L3% Valve Spring 2
11 |100004600 168FA-24 7 B & Intake Valve Seal 1
12 |100004549 170-SHEES 1] Exhaust Valve 1
13 100004523 1P70FE517] Intake Vavle 1
14 |100011334-0001 GB57894242M8x55(>% F4¥)_10.9%% Bolt, M8x55 4
15  |100007087 170-SH & Ji & Shroud 1
16  |100011261-0004 GB57898R8M6x12(2 [F14¥) Bolt, M6x12 11
17 100006476 SN210AE S Z IR 5 (A 22 ) Muffler Guard 1
18 |100011422-0004 GB617082M8( [14¥)_8%% Nut, M8 2
19  |100006351 170FBESUER /(TN 2T XIEERE) Muffler 1
20 /100010387 168FAEL LA XL 12 (M8x34) Stud, M8x34 2
21 |100006936 170-SHEFSEH(ERR) Gasket, Muffler 1
22 |100009378 168FAXTEE(F6RTC) Spark Plug 1
23 100002394 SN210FL:LH & Cylinder Head 1
24 |100009054 SN210ABF 1R Snow Guard 1
25 |100011215-0001 INERIZREMBX12(2% F14Y) Bolt, M6x12 5
26  |100010357 170-SHiE S8 Xk I8 #2 (M6x 105) Stud, M6x105 1
27 100010358 170-SH S5 WL IEFE (M6 117) Stud, M6x117 1
28 |100066134 670-WU{E BIsR R AR R IRE R 1R) Gasket, Carburetor Insulator 1
29 100005599 168FA1E M ERFR IR Insulator 1
30 [100066135 670-WU L BZ R (I AH) Gasket, Carburetor 1
31 100017761 & ME (93.2xp6.5%x125) Fuel Hose, ©3.2xp6.5x125 1
32  [100005360 SN2104L R S (B AT ZE AR A R SEHEE O _SN210-B_YCarburetor 1
33 [100005054 SN210F S InE A& Heater Box 1
34 /100005089 SN210AS B ER(Z#IPP) Control Panel 1
35 |100011463-0002 GB6177. LIRAM6(=2 A 8E)_FR Nut, M6 3
36 [100005668 161F1L HER B3 vk E (02F) Primer 1
37  [100009177 170-SHYE N FF X B EE Stop Switch Base 1
38 [100009178 170-SHIB XFFXHH M Stop Switch Key 1
39 (100010211 170-SHELLFHHRCRELR_THE) Gasket, Cylinder Head 1
40 [100010558 ENLAHP10%16 Pin, 10x16 2
41  [100004396 170-SHEFF Push Rod 2
42  [100004263 170-SHS 134 Tappet 2
43 |100003078 170-SHEE Piston 1
44 |100003221 168FATEZE A1 Circlip 2
45  |100003125 170-SH;EELY Piston Pin 1
46 (100003239 1P70F;EZEHN £ i (DH33) Piston Ring Set 1
47 100003448 170-SHIEF =41+ Connecting Rod Assembly 1
48  [100011319-0001 GB57898R28M8x32( [F14¥) Bolt, M8x32 7
49 100004122-0001 170-SHALMR A& (1/4451_OF Elp3xp19_2913f) Dipstick 1
50 [100031575 ORF B (919x3_THER) O-Ring, 19x3 1
51 /100010119 ORZ B (915.5%1.5 FHEIK) O-Ring, ¢15.5x1.5 2
52 (100017654 S (@25x041.25%6_ T IEIEIK_IEHEL0) Qil Seal, p25%p41.25%6 1
53  |100004171-0002 170FHLMELS 5(29138) Oil Plug 1
54 (100010077 ORI HB(915.8x2.5_ THEK) O-Ring, ¢15.8x2.5 1
55  |100002981 170-SHZE Bhfih# &5 (SR 3 OR B i oD [ 2R LLFl| Crankcase Cover 1
56 [100066137 670-WURRHI#H % S DI E R 18) Gasket, Crankcase 1
57 |100010554 E AL E9x14 Pin,9x14 1
58 |100010544 ELLHp7x14 Pin, 7x14 1
59 100008295 170-SHi# MBI e 40 & Governor Gear 1
60 |100010680 %17k (6205) Bearing, 6205 2




61 |100030589 370-WUREE i1 Camshaft 1
62 |100033214 370-WURRHIEN 33 th5e Drive Timing Gear 1
63  |100056107 170FRRAH S (90! FIER F3hih_BE RAEK_Hi At Crankshaft 1
64 |100010577 1P64FC [ 4 Woodruff Key 1
65 100008763 1P65FCiHFaaR 4 & (Bt _40 4" i ALh AR HE 4 il <A Fuel Cap 1
66  |100010321 SN210AT kL 1842 (M6X50) Stud, M6x50 1
67 [100008610 SN210ABFE () Fuel Tank 1
68  |100009020 1P64FCHARIL IR (KA MIRZS_I0fH) Fuel Filter 1
69 100000671 1P70F;ME BRI (NEQ13B R R) Clip 1
70  |100008899 VP200RKMIF R A& Fuel Switch 1
71 100017738 i LM (96.3%x(12.5%45) Fuel Hose, 96.3x(p12.5x45 1
72 |100005136 1P65F iR ZE R #fi(p12x8) Clamp 4
73 100017744 i LM E (96.3x(p12.5%255) Fuel Hose, ¢6.3x(12.5x255 1
74 100008467 SN210AVHM LA R & Governor Shield 1
75 |100008378 161-SHAPIEX 2 Spring Rack 1
76 /100007870 SN21038 1 kI (K65 _E%16.758_KIF1.0) Governor Spring 1
77 (100007920 168FAH /My (K113 B1%50.5 [I/F#0.03) Idle Spring 1
78  [100007953 SN210JH I 1M (K 125) Throttle Linkage 1
79  |100009904 SN210AHFEREX E(EBHEM) Fuel Tank Base 1
80  [100011452-0003 GB6177. L2 M6(>: F%E) Nut, M6 2
81  [100008418 170FM 1 ) A (3N KA EETL) Governor Lever 1
82  [100007986 168FAM ] AR H 44 Cotter Pin 1
83 [100017587 SHE (e6x@11x4_ T EI%IK) Oil Seal, Pp6x(p11x4 1
84 (100010113 ORI £ B(95.2x1.9_FIRE) O-Ring, ¢5.2x1.9 1
85 100007975 170F ;8 TR AR Governor Gear Shaft 1
86  [100010950-0002 GB81818%] M4x55(2% [ 4%) Screw, M4x55 2
87 100011223-0001 INELIEREMBX32(22 F14E) Bolt, M6x32 2
88  [100009780 SN210E 5 LA (BT EAL_230V_ B i i & BXAridisk | Electric Starter 1
89  [100010547 TE AL p8x%8 Pin, ¢8x8 2
90 [100002666 SN210BhHAE A (T FL_7F._EEMEFLFIAFL_MMRpl/4M]Crankcase 1
91 [100017601 SHEH(@25%@41.25%6_ T JiEH4 1K) Oil Seal, p25xp41.25%6 1
92  |100002906 170-SHEUGHE (DI TFHE_90mm) Qil Drain Pipe 1
93 100010459 S (p10x1.5%¢16) Washer, ¢10x1.5xp16 1
94 100010272 168FARHIRFE(M10x1.25%15) Earth Bolt 1
95 |100009286 170F 5 K B4 & (R Ak A FENE_3523%! FR#L 18 M2k K300 [Ignition Module 1
96 |100011268-0003 GB57891R 2 M6x25(>% %) Bolt, M6x25 4
97 100007060 170-SHTF ' &= Lower Shield 1
98  |100009420 170-SH3E HLZ [ (DC12VA0W _FRIHIETE % OAL6) Charging Coil 1
99  |100009531 370-SH KR4 & (i thi PE_POARKEAN_PI1E122.8mm_%E 5 3:16{Flywheel 1
100 100007027 168FAM % Cooling Fan 1
101 |100007549 168FAS BN 51 (k1 _&44.7mm) Starter Cup 1
102 |100011459-0003 GB617782fM14x1.5(>% ) Nut, M14x1.5 1
103 [100081663-0001 SN2102 3 # S (T RS AT IR RE AR JOF & _KHLF_4Recoil Starter 1
104 |100000568-0002 417 (K150mm_2f) Tape, L=150mm 1
105 (100009178 170-SHIB N FF X HA Stop Switch Key 1
106 |100007278-0001 SN210E 5 Ay SR (‘T XA IERE KRIF 487 H_hi4iK|Recoil Starter 1
107 [100053475-0001 SN210/2 3 # AU S G HLFL_TiEA fL_E X BEREF._69(Blower Housing 1
108 |100007380-0002 SN210/E 5 35 fu i 41 5 (690248) Recoil Starter 1
109 [100010894-0001 GBOS5F £ @6(== HEE) Washer, ¢6 3
110 |100011565-0001 GB16674. 1/MTIRIEMEx10(>% F ¥) Bolt, M6x10 3




	RPST6172pl.pdf
	DB7655

	Prázdná stránka
	SN210AEepl.pdf
	Sheet1


